SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 / 815
/ PEAK_74
0.0 70.0
1 / e
25, A S e 4 52 " . R i
S
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  de
1 238,54 50.45 74.00 -23.55 37.61 26.77 B8.62 32.58 10.83 343 226 PEAK 1 2049.80 112,74 ------ ------ 99.91 26,76 @8.72 32.62 10.83 343 226 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 ) 815
70, f 70,
J AVG_54
. i . e > . U —
0 LTl -
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 237851 45.45 54.00 -8.55 32,56 26.83 G8.61 32.58 10.83 343 226 AVERAGE 1 2448.80 111,61 ------ ------ 98.78 26,76 @8.72 32.62 10.83 343 226 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-6 of C17




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
71

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CP4A1BEN 248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2498.38 30.51 74.00 -23.49 37.61 26.7@ 8.83 32.66 10.83 343 226 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL
+ RBi:1000.080kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2499.10 45.16 54.80 -8.84 32.26 26.7@ 8.82 32.65 1.83 343 226 AVERAGE

TEL : 886-3-327-0868 Page Number : C2-7 of C17
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
125 125 ]
105 105
115 H 815
/ PEAK_74
0.0 M’/ 70.0
ot
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4A1BEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2373.18 50.65 74.00 -23.35 37.66 26.94 G8.60 32.58 10.83 133 282 PEAK 1 2049.80 115.61 ------ ------ 182,78 26.7¢ 8.72 32.62 10.3 133 282 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
815 H 815
70, / 70,
n/ AVG_54
* 1 " =
N " ., b i bt i
160 P
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2338.15 45.63 54.00 -8.37 32.63 27.08 8.5 32.55 10.83 133 282 AVERAGE 1 2448.80 114,17 ------ ------ 11.34 26.76 8.72 32.62 10.83 133 282 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-8 of C17




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CA4A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2485.3¢ 30.65 74.80 -23.35 37.76 26.7@ 8.8l 32.65 1.3 133 282 PEAK

3 oLevel [BuVim)

\\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL
+ RBi:1000.080kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2496.40 45.82 54.0 -8.18 32.92 26.78 8.83 32.66 1.3 133 282 AVERAGE

TEL : 886-3-327-0868 Page Number : C2-9 of C17
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG_54f "™ AVG_54)
s S s g -
WMW WWW
3540 30
Peak 115 115
AVg 3000 6000. 000. 12000 15000, 18000 3000 6000 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 44.44 74.00 -29.56 32.66 32.46 12.49 33.67 .50 - -- PEAK 1 4880.08 44.69 74.08 -29.31 32.91 32.46 12.49 33.67 @.50 - -- PEAK
2 730.08 48.30 74.00 -25.7@ 31.86 37.20 15.41 36.61 @.44 - -- PEAK 2 7320.08 48.75 74.08 -25.25 32.31 37.20 15.41 36.61 6.44 - -- PEAK
3 7320.08 42.60 54.00 -12.60 25.5 37.20 15.41 36.61 0.4 - -- Average 3 730.08 42.24 54.00 -11.76 25.80 37.20 15.41 36.61 .44 - -- Average
TEL : 886-3-327-0868 Page Number : C2-10 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Vertical
! HLmI(ﬂMVJm) ! HLml(mvnn)
1225 1225
b5 15
100 00
10.8G AVG 54 AVG 54
525 525
~18G S s [ R S e py ]
[ — F n—
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIZ-HY Site 1 G3CHIZ-HY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-11 of C17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
50—/ 105
87.‘/ 815
PEAK_BE 74, PEAK_74
0.0 70.0
\\..w 1
52, et 52,
s
0 i e, al
340 oo . m s et A
17! E
Peak
176 24808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 245418 55.25 74.00 -18.75 52,39 26.78 6.8 32.65 @.80 202 234 PEAK 1 2478.88 111,53 ------ ------ 18.71 26.68 8.79 32.65 .00 262 234 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 / \ 815
70, 70,
0 AVG_BE_54 AVG_54
‘V\N‘WI L
[ EWO
35, . SV 5,
350 Ll .
17! E
Avg
176 4808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 243416 47.65 54.00 -6.35 44.79 26,78 B.81 32.65 @.80 202 234 AVERAGE 1 2478.80 116,30 ------ ------ 197.45 26.68 8.79 32.65 .80 260 234 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-12 of C17

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N0919L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 N 105
15 \ 815
PEAK_BE 74, PEAK_74
0.0 i 70.0
W 1
e
: T : AL
A
150 (8 T SO AT . . sty
17! E
Peak
176 4808 4856 24904 4952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 244.45 53.02 74.00 -15.98 55.16 26.78 6.8 32.65 0.80 108 247 PEAK 1 2478.80 114.76 ------ ------ 111.94 26.68 8.79 32.65 .00 160 247 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
815 / \ 815
70, 70,
o \J\ AVG _BE 54 AV 54
52!
[t
W’Ww
350 350
[— . *
17! E
Avg
176 4808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4AIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2434.84 50,93 54.00 -3.67 43.87 26,78 G6.81 32.65 0.80 108 247 AVERAGE 1 2478.88 113.28 ------ ------ 110.46 26.68 8.79 32.65 .80 160 247 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-13 of C17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
. 6,54 el 6 54
525 S e e 55 [P e
Wﬂ“w R
350 30
Peak 115 115
AVg 3000 9000. 12000 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4956.08 46.27 74.68 -27.73 34.15 3278 12.56 33.67 .53 - -- PEAK 1 4956.08 44.74 74.08 -29.26 32.62 32.78 12.56 33.67 @.53 - -- PEAK
2 743408 43.40 74.00 -25.60 31.89 37.24 15.54 36.78 @.51 - -- PEAK 2 743408 48.22 74.08 -25.78 3L.71 37.24 15.54 36.78 @.51 - -- PEAK
3 743408 42.28 54.00 -11.72 25.77 7.4 1554 3678 0.51 - -- Average 3 743408 41.49 54.00 -12.51 24.98 37.24 15.54 36.78 @.51 - -- Average
TEL : 886-3-327-0868 Page Number : C2-14 of C17

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol. Horizontal Vertical
! HLMWM““’ ! HLM(IIBIIVJIH]
1225 1225
b5 15
100 00
10.8G AG_54 AVG_54
525 525
~18G WWMWW.‘_‘M il (T I
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-15 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
- o . o
| |
o s . P
» A 4 T oolbd 4 ; PR i
b v
a VLWA“ AVN hasidd anf | al
QP/ N -

30 224 48, 12, 806. 1000 30 24 18, 612, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site © @3CH20-HY Site : @3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & ©8_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 33.85 24.11 48.80 -15.89 35.89 22.74 1.82 35.75 @.21 - -- Peak 1 33.88 30.73 40.80 -9.27 42.51 22.74 1.2 35.75 @.21 189 359 QP
2 199.75 32.55 43.50 -18.95 50.27 15.67 2.32 33.51 @.28 - -- Peak 2 42.61 23.75 40.6@ -11.25 45.06 18.65 1.16 35.75 0.23 1e@  lea QP
3 274.44 36.25 46.80 -9.75 49.60 18.86 2.94 33.34 @.19 - -- Peak 3 53.28 29.54 40.80 -18.46 50.34 13.28 1.29 35.73 @24 182 BT QP
4 408.30 30.06 46.00 -15.94 39,19 22,12 3.5 34.98 .15 - -~ Peak 4 84,32 29.53 40.00 -10.47 49.45 13.93 1.64 35.78 0.20 - -~ Peak
5 74p.84 31.10 46.80 -14.9% 32.80 28.67 4.81 33.93 @.15 - -- Peak 5 2088.72 23.84 43.50 -14.66 46.54 15.89 2.52 35.51 .28 - -- Peak
6 943.74 34.30 46.60 -11.20 32.10 30.36 5.4l 33.18 6.1l - -- Peak 6  406.36 31.12 46.80 -14.83 40.34 22.85 3.57 34.99 .15 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-16 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol. Horizontal Vertical
1 MLMWB!IWIH) 1 %.LWWB“W'"’
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 54 AVG 54
525 525
1
aF R A b st et [ A s . i
Peak 15 175
18000 19400, 20800 2200, 23600, 26000 18000 19400, 20800, 2200. 23600, 25000
Frequency (MHz) Frequency (MHz)
Site @ 3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 Im SHF 1225240624 HORIZONTAL Condition: PEAK 74 Im SHF_1225 240624 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 2395778 48.37 74.60 -33.63 42.35 38.80 28.94 6B.20 -9.54 -~ - PEAC 1 24438.28 48.62 74.00 -33.38 42.11 39.30 29.24 6B.49 954 - - PEAC
TEL : 886-3-327-0868 Page Number : C2-17 of C17

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR4N0919L
Appendix C.3 Radiated Spurious Emission Test Data
Note symbol
-L Low channel location
-R High channel location
C3.1 Radiated Spurious Emission Test Modes
Band . Data
Mode Antenna Modulation Channel = Frequency RU = Remark
(MHz) Rate
Mode 61 = 2400-2483.5 4 Bluetooth-LE GSFK 02 2404 1Mbps - -
Mode 62 @ 2400-2483.5 4 Bluetooth-LE GSFK 38 2440 1Mbps - -
Mode 63 = 2400-2483.5 4 Bluetooth-LE GSFK 76 2478 1Mbps - -
C3.2 Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GSFK | 02 = 2373.99 44.90 54.00 -9.10 H Avg. Pass - | Band Edge
61
Bluetooth-LE GSFK | 02 = 4808.00 44.82 74.00 -29.18 H Peak | Pass - Harmonic
Bluetooth-LE GSFK | 38 | 2324.04 44.78 54.00 -9.22 H Avg. Pass - Band Edge
62
Bluetooth-LE GSFK | 38 @ 7320.00 42.53 54.00 -11.47 H Avg. Pass - Harmonic
Bluetooth-LE GSFK | 76 = 2483.90 45.23 54.00 -8.77 H Avg. Pass - Band Edge
63
Bluetooth-LE GSFK | 76 = 7434.00 41.60 54.00 -12.40 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number 1 C3-1 of C15

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 f 105
1
/ \ PEAK_74
0.0 70.0
52 ; . ; b v M} \ 52 : +
", bbbt
350 350
17! E
Peak
0 2306 0.2 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2322.54 50.48 74.80 -23.52 37.48 27.68 B.51 32.34 10.83 260 15 PEAK 1 200480 111,63 ------ ------ 98.70 26.84 @8.66 32.60 10.83 260 18 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
15 f 15
815 r \ 815
70, f \ 70,
/ \ AVG_54
52! 52!
1 B |
" IR
30 i
17! E
Avg
0 2306 0.2 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2373.99 44,98 54.0 -9.16 31.93 26.92 B.60 32.58 10.83 260 18 AVERAGE 1 244,80 118,55 ------ ------ 97.62 26.84 8.66 32.60 10.83 260 18 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 n 105
|
f ‘ PEAK_74
0.0 70.0
5! . "y ; P n} 15 52 e b * -
350 350
17! E
Peak
0 2306 0.2 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 238,62 51.22 74.00 -22.78 38.38 26.77 8.6 32.58 10.83 408 264 PEAK 1 2004.80 108,53 ------ ------ 95.60 26.84 @8.66 32.60 10.83 400 264 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 n 105
815 { \ 815
70, ( \ 70,
] \ AVG_54
52! ] o = T
st
e R Bt
17! E
Avg
0 2306 23402 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2317.45 44.26 54.00 -9.74 31.27 27.68 B.50 32.54 10.63 408 264 AVERAGE 1 2404.80 107.42 ------ ------ 94.49 26,84 8.66 32.60 10.83 480 264 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
515 : T e - 525 = oo
e 1 A
e Ww“ﬂw“
30 350
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency {MHz) Frequency {MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 3m DRH1B-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA4ALBEN 246711 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 4308.00 44.82 74.60 -29.18 33.18 32.40 12.43 3.67 048 - - PEAC 1 430000 44.40 74.00 -29.60 32.76 32.40 12.43 3B.67 0.4 - - PEAC
TEL : 886-3-327-0868 Page Number : C3-4 of C15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLmI(ﬂMVJm) ! HLml(mvnn)
1225 1225
b5 15
100 00
10.8G AVG 54 AVG 54
525 525
~18G T e I R N ey ey I
7 — 0
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIZ-HY Site 1 G3CHIZ-HY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-5 of C15

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 ( 815
# PEAK_74
0.0 { 70.0
T e . . w & P e T
[ "
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2311.43 50.42 74.00 -23.58 37.44 27.08 G8.49 32.54 10.83 114 220 PEAK 1 2049.80 112,03 ------ ------ 99.20 26,76 @8.72 32.62 10.83 114 220 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 / 815
70, J 70,
/ AVG_54
52! 52!
1
> oot
350 350
17! E
Avg
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Aute + RBH:1000.000kHz VBW:24.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 232484 4478 54.00 -9.22 3178 27.68 B8.51 32.54 10.63 114 220 AVERAGE 1 2448.80 116,95 ------ ------ 98.12 26,76 8.72 32.62 10.83 114 228 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-6 of C15

FAX: 886-3-327-0855
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Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CP4A1BEN 248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2486.98 50.31 74.00 -23.69 37.42 26.7@ 8.8l 32.65 1.3 114 220 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL
+ RBi:1000.000kHz VBW:24,008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2486.92 44.37 54.00 -9.63 31.43 26.78 8.81 32.65 1.3 114 220 AVERAGE

TEL : 886-3-327-0868 Page Number : C3-7 of C15
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 / 815
) PEAK_74
0.0 70.0
1 | -
525, n o ; e 52 ) ) o el . . -
b
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4A1BEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2358.36 50,39 74.00 -23.61 37.38 26,98 B8.57 32.57 10.83 218 2B PEAK 1 2049.00 119,22 ------ ------ 97.39 26,76 8.72 32.62 10.83 218 288 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 / 815
70, J 70,
I AVG_54
52! ] ) 52!
Lot ittt
30 3T
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Aute + RBH:1000.000kHz VBW:24.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2359.27 44,58 54.00 -9.5 31.48 26,99 B8.57 32.57 10.63 218 288 AVERAGE 1 2448.80 109.88 ------ ------ 96.25 26,76 @8.72 32.62 10.83 218 288 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-8 of C15
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Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CA4A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2492,56 30.91 74.00 -23.@9 33.02 26.7@ 8.82 32.66 1.3 218 288 PEAK

3 oLevel [BuVim)

AVG_BE_54

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL
+ RBi:1000.000kHz VBW:24,008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 249378 44.66 54.80 -9.3¢ 31.77 26.78 @8.82 32.66 18.83 218 285 AVERAGE

TEL : 886-3-327-0868 Page Number : C3-9 of C15
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG, AVG 54|
s & 5 e
25 T oA 4 525 R e —————
Www W.«-w"
350 30
Peak 115 115
AVg 3000 9000. 12000 15000, 18000 3000 6000 $000. 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 45.42 74.00 -28.58 33.64 32.46 12.49 33.67 .50 - -- PEAK 1 4880.08 44.81 74.08 -29.19 33.83 32.46 12.49 33.67 @.50 - -- PEAK
2 730.68 49.47 74.00 -24.53 33.63 37.20 15.41 36.61 0.4 - -- PEAK 2 7320.68 49.22 74.08 -24.78 32.78 37.20 15.41 36.61 8.44 - -- PEAK
3 730.08 42.53 54.00 -11.47 26.89 37.20 15.41 36.61 0.4 - -- Average 3 730.08 42.49 54.00 -11.60 25.9 37.20 15.41 36.61 .44 - -- Average
TEL : 886-3-327-0868 Page Number : C3-10 of C15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLmI(ﬂMVJm) ! HLml(mvnn)
1225 1225
b5 15
100 00
10.8G AVG 54 AVG 54
525 525
~18G IR el N PRV =]
7 — F —
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIZ-HY Site 1 G3CHIZ-HY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-11 of C15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ;
105 105
o]\
/ \ PEAK_BE 74, PEAK_74
0.0 70.0
2 \ s . ; 2 - :
ok ) e
350 350
17! E
Peak
176 4808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 248351 51.86 74.00 -22.14 33.98 26.78 G6.80 32.65 10.83 276 331 PEAK 1 2478.80 112,48 ------ ------ 99.55 26.68 @8.79 32.65 10.83 276 331 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 / \ 815
70, / \ 70,
\ AVG_BE_54 AVG_54
52, 7 52,
Tt et - —
PRIV
30 i e
17! E
Avg
176 4808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:24.800kHz SWT:Auto + RBH:1000.000kHz VBW:24.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2453.99 45.23 54.00 -8.77 32.34 26.78 8.8 32.65 10.83 276 331 AVERAGE 1 2478.80 111,45 ------ ------ 98.60 26.68 @8.79 32.65 10.83 276 331 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-12 of C15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
o/
/ \ PEAK_BE 74, PEAK_74
0.0 \ 70.0
52 et ‘ A 52: ol e Aol st *
P,
350 350
17! E
Peak
176 4808 4856 24904 4952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 249474 51.14 74.00 -22.86 33.24 26.78 G8.83 32.66 10.83 201 291 PEAK 1 2478.80 110,85 ------ ------ 98.80 26.68 @8.79 32.65 10.83 201 291 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 / \ 815
70, / \ 70,
\ AVG_BE_54 AVG_54
52, 7 52,
At A, A .
350 350
17! E
Avg
176 24808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4AIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1000.000kHz VBW:24.800kHz SWT:Auto + RBH:1000.000kHz VBW:24.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2434.26 44,89 54.00 -9.11 32.80 26,78 G8.81 32.65 10.83 201 291 AVERAGE 1 2478.80 109.82 ------ ------ 96.97 26.68 8.79 32.65 10.83 201 291 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-13 of C15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
Ave_54) el AVG 541
s [ e 8 [ S e
| irse™ | it T
350 350
Peak 115 115
AVg 3000 6000, 9000. 12000 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4956.08 44.84 74.00 -29.16 32.72 32.78 12.56 33.67 .53 - -- PEAK 1 4956.08 45.42 74.00 -28.58 33.39 32.7@ 12.56 33.67 6.53 - -- PEAK
2 743408 48.70 74.00 -25.39 32.19 37.24 15.54 36.78 .51 - -- PEAK 2 743408 43.84 74.08 -25.96 31.53 37.24 15.54 36.78 @.51 - -- PEAK
3 743408 4154 54.00 -12.46 25.83 7.4 15.54 36.78 0.51 - -- Average 3 743408 41.60 54.00 -12.40 25.89 37.24 15.54 36.78 @.51 - -- Average
TEL : 886-3-327-0868 Page Number : C3-14 of C15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G NS e, Lty s e ]
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-15 of C15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Appendix C.4 Radiated Spurious Emission Test Data

Note symbol

Low channel location

High channel location

C4.1 Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 64 2400-2483.5 4 Bluetooth-LE GSFK 02 2404 2Mbps - -
Mode 65 2400-2483.5 4 Bluetooth-LE GSFK 38 2440 2Mbps - -
Mode 66 2400-2483.5 4 Bluetooth-LE GSFK 76 2478 2Mbps - -
Mode 67 2400-2483.5 4 Bluetooth-LE GSFK 76 2478 2Mbps - LF
Mode 68 2400-2483.5 4 Bluetooth-LE GSFK 76 2478 2Mbps - SHF
C4.2 Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GSFK | 02 | 2387.32 45.70 54.00 -8.30 H Avg. Pass - Band Edge
64
Bluetooth-LE GSFK | 02 = 4808.00 45.55 74.00 -28.45 H | Peak | Pass - Harmonic
Bluetooth-LE GSFK | 38 | 2376.17 45.92 54.00 -8.08 \% Avg. Pass - Band Edge
65
Bluetooth-LE GSFK | 38 | 7320.00 41.94 54.00 -12.06 \% Avg. Pass - Harmonic
Bluetooth-LE GSFK | 76 | 2483.58 48.02 54.00 -5.98 H Avg. Pass - Band Edge
66
Bluetooth-LE GSFK | 76 | 7434.00 42.34 54.00 -11.66 H Avg. Pass - Harmonic
67 LF 76 46.49 31.72 40.00 -8.28 \Y, QP Pass - LF
68 SHF 76 | 23977.00 40.38 74.00 -33.62 V | Peak Pass - SHF
TEL : 886-3-327-0868 Page Number 1 C4-1 of C17

FAX:

886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 fl 105
[
x & PEAK_74
0.0 70.0
5. ot 5! bt
) J P T T -
350 350
17! E
Peak
0 2306 0.2 23608 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2388.89 51.51 74.00 -22.49 38.73 26,71 6.6 32.59 10.83 195 211 PEAK 1 200480 111,15 ------ ------ 98.22 26.84 @8.66 32.60 10.83 195 211 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 f 105
i
0.0 / \ 70.0
/ AVG_54
52! T 52!
+ imal e
30 B
17! E
Avg
0 206 0.2 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CB4A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 23§7.32 45.78 54.00 -8.30 32.99 26.73 6.6 32.59 10.83 195 211 AVERAGE 1 244,80 109,71 ------ ------ 96.78 26.84 @8.66 32.60 10.83 195 211 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-2 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

1 2404.80 109,03 ------ ------ 96.10 26.84 8.66 32.60 10.83 190

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
15 A 15
l\
/ & PEAK_74
0.0 70.0
52! — 53 "
" . [ e TN " e
350 350
17! E
Peak
0 2306 23402 23688 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.28 5173 74.0@ -22.27 38.95 26,71 B.63 32.59 10.83 198 289 PEAK 1 2004.80 110,56 ------ ------ 97.63 26.84 @8.66 32.60 10.83 19 289 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
106, A 105,
l\
0.0 / \ 70.0
/ AVG_54
52! 1 52!
. bt s ssnseisiotd e entasst]
350 350
17! E
Avg
0 206 23402 23608 23804 2408 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CB4AIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN 248711 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2386.93 45.55 54.00 -8.45 32.75 26,73 6.6 32.59 10.63 198 289 AVERAGE

289 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-3 of C17
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Pol. Horizontal Vertical
1 HLe\'el{lll}!l\mn) 1 HLtwel{llBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
o 5 54 o - 24
~ 1 e b b o 1 st A
W M,WMM”W
| i [P
30 350
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency {MHz) Frequency {MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 3m DRH1B-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA4ALBEN 246711 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 4308.00 45.55 74.60 -28.45 33.91 32.40 12.43 3.67 048 - - PEAC 1 430800 45.05 74.00 -28.95 33.41 32.40 12.43 3B.67 0.4 - - PEAC
TEL : 886-3-327-0868 Page Number : C4-4 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0919L

Pol. Horizontal Vertical
! HLmI(ﬂMVJm) ! HLml(mvnn)
1225 1225
b5 15
100 00
10.8G AVG 54 AVG 54
525 525
~18G It e T R R ey ]
[ — 0
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIZ-HY Site 1 G3CHIZ-HY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-5 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

1 2448.80 109.47 ------ ------ 96.64 26,76 8.72 32.62 10.83 137 211 AVERAGE

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 J 815
/ PEAK_74
0.0 M) 70.0
25 Ty . v m o 52 - : P : s
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2357.19 51.43 74.00 -22.57 38.43 26.97 B8.57 32.57 10.83 137 211 PEAK 1 2049.80 111,26 ------ ------ 98.43 26,76 @8.72 32.62 10.83 137 211 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 ] 815
0.0 r 70.0
} AVG_54
52! 52!
— N ! " WNM gt i bt
S e
350 350
17! E
Avg
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG BE 54 3m DRHLS-E_LE2CB4A1BEN 240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2375.91 45.55 54.00 -8.45 32.61 26.88 G8.61 32.58 10.83 137 211 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-6 of C17
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Pol. Horizontal

Fundamental

3 oLevel [BuVim)

\ PLAK_BE 74
71

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CP4A1BEN 248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2457.88 50.25 74.00 -23.75 37.36 26.7@ 8.8l 32.65 1.3 137 211 PEAK

3 oLevel [BuVim)

700
\ AVG_BE
52!

Avg

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE 54 3m DRHIS-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBi:1000.080kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m B d8 B
1 496,18 45.12 54.60 -8.88 32.22 26.7@ 8.83 32.66 1.3 137 211 AVERAGE

TEL : 886-3-327-0868

Page Number : C4-7 of C17
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 j 815
f PEAK_74
0.0 70.0
525 . P .,.Ww'v"j 52 o e e ’ e
v I o th, i
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4A1BEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2351.47 50,54 74.00 -23.46 37.60 26.91 8.5 32.56 10.83 208 293 PEAK 1 2049.80 110,17 ------ ------ 97.34 26,76 8.72 32.62 10.83 200 293 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 [ 815
0.0 K 70.0
/ AVG_54
52! 52!
e ! M/ § epimtsmmrisnistit e
30 B -
17! E
Avg
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CB4AIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN 248711 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 237617 45.92 54.00 -8.68 32.98 26.88 G6.61 32.58 10.83 208 293 AVERAGE 1 2448.80 108.74 ------ ------ 95.91 26,76 @8.72 32.62 10.83 200 293 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-8 of C17

FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

3 oLevel [BuVim)

\ PLAK_BE 74
71

P

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CA4A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 24§7.22 50,72 74.00 -23.28 37.83 26.78 6.8l 32.65 10.83 208 293 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CB4A1BEN 24711 VERTICAL
+ RBi:1000.080kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m B d8 B
1 244,94 45.10 54.00 -8.99 32.21 26.7@ 8.8l 32.65 1.83 200 293 AVERAGE

TEL : 886-3-327-0868

Page Number : C4-9 of C17
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919L

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
- 06 34 , 5 54
5z 1 M‘MW R L 525 1 a” b
i Pt
350 30
Peak 115 115
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000. $000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 45.86 74.00 -28.94 33.28 32.46 12.49 33.67 .50 - -- PEAK 1 4880.08 45.31 74.08 -28.69 33.53 32.46 12.49 33.67 @.50 - -- PEAK
2 730.08 48.42 74.00 -25.58 31.98 37.20 15.41 36.61 @.44 - -- PEAK 2 7320.68 49.71 74.08 -24.29 33.27 37.20 15.41 36.61 8.4 - -- PEAK
3 730.08 4172 54.00 -12.28 25.28 37.20 15.41 36.61 0.4 - -- Average 3 7320.08 41.94 54.00 -12.06 25.50 37.20 15.41 36.61 0.4 - -- Average
TEL : 886-3-327-0868 Page Number : C4-10 of C17

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G I Sty == R W
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-11 of C17

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N0919L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
50—/ 105
o/
PEAK_BE 74, PEAK_74
0.0 70.0
\w,“ !
52, ot 52,
Www o
A Mo, el A N i hiridbae
%0 % U
17! E
Peak
176 24808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.56 55.98 74.00 -18.62 53.13 26.78 G6.80 32.65 @.80 191 215 PEAK 1 2478.80 111.72 ------ ------ 108.90 26.68 8.79 32.65 .88 191 215 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
10500/ 15
815 / \ 815
70, 70,
0 AVG_BE_54 AVG_54
o] 52!
TS g,
M i
340 e, 34
PR
17! E
Avg
176 4808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.58 43.02 54.00 -5.98 45.17 26.78 G6.89 32.65 @.80 191 215 AVERAGE 1 2478.80 118,34 ------ ------ 197.52 26.68 8.79 32.65 .88 191 215 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-12 of C17

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 A 105
i1 \ 815
PEAK_BE 74, PEAK_74
0.0 70.0
""MW W‘M
. bt tage n ar ™ L i n W '
17! E
Peak
176 24808 4856 24904 1952 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 248373 55.07 74.00 -18.93 52.22 26.78 G8.80 32.65 @.80 213 290 PEAK 1 2478.88 111,59 ------ ------ 188.77 26.68 8.79 32.65 .88 213 298 PEAC
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 / \ 875
70, 70,
0 AVG_BE_54 AVG_54
T 52!
s (R
30 i S 30 S
vt preerne?
1 11
Avg
U5 4808 4856 24904 pLULY) 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4AIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.66 47.67 54.00 -6.33 44.82 26,78 G8.80 32.65 0.80 213 290 AVERAGE 1 2478.80 118,23 ------ ------ 197.41 26.68 8.79 32.65 .88 213 298 AVERAGE
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
o ” w5 24 o - w624
o 1 MW o o 1 WMW"MW
T T L
350 350
Peak 175 175
AVg 3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000. 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4956.08 45.20 74.00 -28.80 33.68 32.78 12.56 33.67 .53 - -- PEAK 1 4956.08 45.77 74.08 -28.23 33.65 32.7@ 12.56 33.67 @.53 - -- PEAK
2 743408 48.70 74.00 -25.39 32,19 37.24 15.54 36.78 @.51 - -- PEAK 2 743408 48.29 74.08 -25.71 3L.78 37.24 15.54 36.78 @.51 - -- PEAK
3 743408 42.34 54.00 -11.66 25.83 37.24 15.54 36.78 0.51 - -- Average 3 743408 4131 54.00 -12.69 24.80 37.24 15.54 36.78 @.51 - -- Average
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G | i T s A s
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
5. 50,
60. 60.
ap ap
0 = 0 =
| |
0, [ 0, [
3 6
2 5 8
0 A T w0 5 gt
I R B N
A i w/f
200 A\ﬂ e/ VY 20 e
100 100
¢
30 24 48, 12, 806. 1000 30 24 18, 612, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site © @3CH20-HY Site : @3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & ©8_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 49.67 25.36 48.00 -14.64 4p.64 19.09 1.13 35.74 0.24 - -- Peak 1 35.82 30.80 48.89 -9.20 43.56 21.73 1.5 35.75 @.21 189 360 QP
2 203.63 32.12 43.50 -11.33 49.74 15.14 2.34 33.50 @.28 - -- Peak 2 41.64 29.94 40.00 -18.66 45.72 18.59 1.14 33.74 0.23 100 a0
3 271,53 34.35 4.0 -11.65 47.39 19.e8 2.92 33.3% @.19 - -- Peak 3 46.49 31.72 4p.00 -8.28 49.99 16.85 1.28 35.75 @.23 le@ 176 QP
4 27444 3436 46.00 -11.64 47.71 18.86 2,94 35.34 019 - -~ Peak 4 201.69 28.93 43.50 -14.57 46.60 15.11 2,53 3551 0.20 - -~ Peak
5 777.87 32.B5 46.80 -13.95 32.52 28.24 4.92 33.78 .15 - -- Peak 5 278.56 28.87 46.80 -17.93 41.16 19.15 2.92 35.35 @.19 - -- Peak
6  951.58 34.32 46.60 -11.68 31.83 30.91 5.43 33.15 @.18 - -- Peak 6  408.3p 31.27 46.80 -14.73 40.49 22.12 3.38 3.9 0.15 - -- Peak
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Pol. Horizontal Vertical
1 MLWWBWM 1 4€‘|L1we|(|ll31|\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 54 AVG 54
525 525
1
o e A gt " Al . T, e g M gt s
Peak 15 175
18000 19400, 20800, 2200, 23600, 26000 18000 19400, 20800, 2200. 23600, 25000
Frequency (MHz) Frequency (MHz)
Site @ 3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 Im SHF 1225240624 HORIZONTAL Condition: PEAK 74 Im SHF_1225 240624 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 244576 39.66 74.60 -34.34 4171 3872 2.00 68.23 954 - - PEAC 1 23977.00 48.38 74.00 -33.62 42.32 38.85 28.95 68.20 -9.54 -~ - PEAC
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Appendix D. Duty Cycle Plots

Antenna Band

Duty

Cycle(%) 1)

1T(kHz) |VBW Setting

Bluetooth - LE for GFSK 1Mbps

9.65 45 2219 24kHz

Bluetooth

LE for GFSK 2Mbps

11.11 28 35.71 36kHz

Bluetooth

LE for GFSK 1Mbps

9.63 45 22.19 24kHz

AP W|W®

Bluetooth - LE for GFSK 2Mbps

11.11 28 35.71 36kHz

<Ant. 3>

Bluetooth - LE for GFSK 1Mbps

|Spectrum Analyzer 1
[Swept SA
KEYSIGHT st R
AL o COUDS

o]

Select Marker
Iarker

Miarker

After 1008

MNormal
Delia (4)

Fixed

g e TS e e It A o ot

iCenter 2.478000000 GHz
Res BW 8 MHz

Video BW 8.0 MHz Span 0 Hz.

Sweep 867 s (1001 pts) Counter

 Marker Table

Function wiith  Function

<Ant. 4>

Bluetooth - LE for GFSK 2Mbps

| Spectrum Analyzer 1
|Swept SA
KEYSIGHT Input i¥
RL e 0000

o]

Select Marker
Marker 3

Marker

After 10.d8 #ug Type: Power (RM;
" I Ty Froe Run

Marker Mode

MNormal
Delta (8)

Flxed

0-\“r‘l.;l"l e iond |y

Video BW 8.0 MHz Span 0 Hz,

Sweep 1.00 ms (1001 pts)

Function  Functh ngs

Disgram

Bluetooth - LE for GFSK 1Mbps
ke

Select Marker

Marker

Aflen 10 08

Normal
Delta (&)

Fixed

e R S NVl yPre R Lt b ghiaghneth] i

Video BW 8.0 MHz Span 0 Hz

Sweep 3.00 ms (1001 pts) Gounter

darke
Marker Table
On
o
Diagram

Function  Function Width  Function Value

THE END

Marker

&

Allen 1008 Select Marker

Ref Level 108.99 dByV

S1A2

Marker Mode

Normal
‘ Delta (&)

Fixed
R | N £ Py S

Video BW 8.0 MHz

Sweep 2,00 ms (1001 pts)| Gounter

dal
Marker Table
Oon
o
Diagram

le Markers
on
- off
LAY

Function  Function Width  Function Value
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